
 
 

parts manual 
TF110R-TRS vacuum sweeper 

 
 
 
 
 
 
 
 
 
 
 

 

 



   
 

  

 

 

 



  
 
 
    

 

 

 

 
Section 1 

Ref- Nr. Part No. Description Quant. Spec. 

D27 102216 Rivet 2 Niete 4x16,7F 

D32 102221 Rivet 16 Avex-Niet 2x12,6 

D45 102234 Screw 5 3,5x16 DIN 10 

D47 102236 Washer 16 8,4x30 HN 5010 

D89 102278 keyed washer 4 M6 DIN 125 

D96 102285 washer 2 M8 DIN 125 

D143 102333 Nut 22 M6 DIN 555 

D144 102334 Nut 2 M5 DIN 555 

D150 102340 Nut 14 M8 DIN 555 

D170 102358 Screw 5 M6x16 DIN 603 

D180 102368 Nut 1 M6x25 DIN 603 

D190 102364 Screw 5 M5x16 DIN 603 

D216 104427 Screw 7 M6x16 DIN 912 

D228 104421 Screw 2 M8x25 DIN 912 

D232 104419 Screw 2 M5x20 DIN 912 

D262 104408 Screw 4 M6x20 DIN 912 

D306 102473 Screw 2 M8x60 DIN 931 

D328 104390 Screw 5 M4x16 DIN 933 

D332 104401  4 M8x20 DIN 933 

D345 102506 Screw 2 M8x75 DIN 933 

D335 104399 Screw 5 M4x20 DIN 933 

D397 102546 Screw 6 M6x12 DIN 965 

D413 102564 Threaded spindle 2 DIN 976/ M6x150 

D423 102575 nut 10 M4 DIN 985 

D424 102576 Nut 7 M6 DIN 985 

D425 102577 Nut 5 M5 DIN 985 

D470 102624 Nut 4 M8 HN 4920 

D474 102628  4 M8 DIN 6798 

D523 102678  8 M3,5x13 DIN 7981 

D539 102694 Screw 2 M8x12 DIN 7984 

D562 102721 Washer 14 M4 DIN 9021 

D563 102722 Washer 5 5,3x12 DIN 9021 

D564 102723 washer 4 M6 DIN 9021 

101 103752 Seat 1  
105 103766 

103769 

103772 

Main cover 1  

106 100630 U-Profile 1  
108 103775 Cover 2  
109 103776 Gasket 3,5m  
110 103778 Positioning-bar 1  
112 102763 Locking washer 1 8mm 

115 103784 

103785 

103787 

Cover: steering 1  

116 103789 Plate 1  
117 103792 Plate 1  
118 103795 Gasket 0,72m Meterware 

120 103796 Protection-profile 1,22m  
121 103799 

103800 

103801 

Cover front 1  

122 100659  1  
126 103806 Filter-box 1  
131 103803 Filter-housing  Meterware 

134 103808 clamping collar 2 RSGU 12/12 



   
 

  

 

 

 

Section 1 

Ref-Nr. Part No. Description Quant. Spec. 

135 103809 Handle 1  

136 103811 Cover: Handle 2  

139 103816 

103812 

103813 

Dirt collector 1  

140 100643 Plate 4  

141 103818 Guiding-wheel 2  

145 110227 Collector-lacker: lhs 1  

146 110231 Collector-lacker: rhs 1  

147 103821 Cover: c:ollec:tcr- 

locker 

4  

150 103822 collector 2  

151 103796 Protection-profile 0,495m  

152 103823 Spring 2 6113/2 

153 103281 washer 2 12mm 

155 103824 

103825 

103827 

Cover lhs 1  

156 103829 

103830 

103832 

Cover rhs 1  

158 103834 Fixing-plate 2  

165 103835 Roller cover 1  

170 103837 Fixing-plate 2  

176 100647  1  

179 100645 reinforcement! dust 1  

185 103840 Recirculating 1  

186 103841 Fixing-plate: 1  

187 103842 Gasket 1  

190 103843 Fixing plate· 2  

191 103844 Gasket roller 2  

195 103793  0,92m  

196 103845 Cover main brush 1  

198 103271 Starlock-washer 4 10mm 

205 100656 Filtercover 1  

207 100658 Fastening part 2  



  
 
 
    

 

201 

 
 
 
 
 
 
 
 
 
 
 
 





  
 
 
    

 

 

 

Section 2 

Ref-Nr. Part No. Description Quant. Spec. 

D86 102275 Washer 4 M10 DIN 125 

D89 102278 Washer 7 M6 DIN 125 

D143 102333 Nut 2 M6 DIN 555 

D170 102358 Screw 2 M6x16 DIN 603 

D171 102359 Screw 4 M6x75 DIN 603 

D195 102392 Adjustment sleeve 2 A10,2 DIN 705 

D216 104427 Allen bolt 10 M6x16 DIN 912 

D222 104424 Allen bolt 1 M10x25 DIN 912 

D424 102576 Nut 2 M6 DIN 985 

D426 102578 self-locking nut 1 M10 DIN 985 

153 103281 Locking washer 1 D= 12 

201 103846 Connecting-plate:  filter-cleaner 2  

202 103847 Axle: filter-cleaner 2 D=8, L= 440 

203 103848 Washer: filter-cleaner 24  

204 103849 Spacer 16 8,4x17x10 

205 103850 Spacer 22 8,4x17x30 

206 103271 Locking washer 2 10mmm 

207 111170 Slide-bearing 2 GFM 0810-10 

210 102876 Fixing handle 4 M6 

211 103852 Fixing-plate: dust-filter 2  

215 103853 

103854 

Dust-filter,Polyester/washable Dust-filter,Polyester,grade  "M" 1  

216 103776 Gasket 2,0m  

220 103855 suction-motor 1 24V, 3000 U/min, 

300 W 

221 103859 Ventilator 1  

225 103860 Main-axle: filter-cleaner 1 D=8 L=600 

226 103861 Motor: filter-cleaner 1 50 U/min -24V 

227 103863 Support: filter-cleaner 1  

228 103864 Excenter-plate: filter-cleaner 1  

231 ohne  4  

236 100662 Adjustment sleeve 1  

240 103866 Support: filter-box 1  

241 110373 Washer 2 M8 

242 100661 Slide-bearing GSM 1012-08 1  

 
 
 



   
 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 
 

 
 

 

 
 

  

 

 

  
  

   
 

  

  

 



  
 
 
    

 

 

 

 

 

 

 

 

 
 

 

 

Section 3 

Ref-Nr. Part No. Description Quant. Spec. 

D80 102269 split pin 1 2x10 DIN 94 

D91 102280 Washer 2 M12 DIN 125 

D142 102332 Nut 2 M10 DIN 555 

D143 102333 Nut 4 M6 DIN 555 

D148 102338 Nut 1 M12 DIN 555 

D170 102358 Screw 2 M6x16 DIN 603 

D195 102384 Adjustment sleeve 3 A10 DIN 705 

D216 104427 Screw 2 M6x16 DIN 912 

D234 104418 Screw 1 M12x70 DIN 912 

D243 104414 Screw 1 M12x20 DIN 912 

D424 102576 Nut 2 M6 DIN 985 

D426 102578 self-locking nut 1 M10 DIN 985 

D541 102696 Screw 1 M10x35 DIN 7984 

301 103883 Main-frame 1 Stahlkonstruktion 

302 103886 Seat-frame 1  

310 110218 Lever: parking-brake 1  

312 103893 Spring 1  

315 103894 Axle: pedal 1 D=10, lg=130 

316 103896 dash-board 1  

325 103902 Lever 1  

328 103903 Plate 1  

329 103904 Handle 1  

341 103891 Cable holder 1  

691 104198 support console 1  





  
 
 
    

 

 
 

 

 
 


